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Description Lithium ion Battery
B S Mg 785060
Model/Type
HIE W P ST A PR 2 )
Manufacturer Hunan Sounddon New Energy Co., Ltd.
HI /S 18~43# BERS ——
Serial No. Equipment No.
U H A 2013%F 07 B 19 H
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Conclusion Shown in the results of test report
A H #A 20134 07 B 22 H
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# E A

Approved Signatory Wm
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L ARCRERRR NERERG 2 BEEHIBKEIMESEETHBRENS, HRENGIHSR.

(ED) &1t (2012) 010435, (ED %it (2012) 010328 . A LKFBERKRTSI1S0/IEC 17025504
BX, AZPESKITEERIATERS (ONAS) AR, ARIEHEH: CNAS LO730.
This laboratory is the National Legal Metrological Verification Institution in southern China set up by the General
Administration of Quality Supervision, Inspection and Quarantine of the People's Republic of China (AQSIQ) under
authorization certificates No.(2012)01043 & (2012)01032. This laboratory’s quality management system is in accordance

with ISO/IEC 17025 Standard and accredited by China National Accreditation Service for Conformity Assessment under
Laboratory Accreditation Certification No. CNAS L0730.

2. L R EER I TR Z BRI B E R ERR B (S) .
All data issued by this laboratory are traceable to national primary standards and International System of Units (SI).
3. A IR AR AR «

Reference documents for the test;

ST/SG/AC. 10/11/REV. 5/Amend. 1-2011 S&F fals B M@ M35 WRIGABRAE T 55 =#84) 38. 3345
Recommendations on the transport of dangerous goods / Manual of tests and criteria / Part
III, Subsection 38. 3

4, FRMEMERE A M EE I+ BIRER A

Major standards of measurement used in the test:

BERAR/BS RS iEH S /83 ig teakd

Name of Equipment Serial No. Certificate No. Metrological

/Model /Due Date Characteristic

MG L081001 SSD201302242 DERE: U =5. 0%  (k=2)
Shock Testing Machine /2014-05-13 Acceleration: Uy =5. 0%,
/SKT25 C k=2)

e IR o X B 4R 08110652 RZD201209303 U=0.3 C(k=2)

High and Low /2013-11-25

Temperatures Shock

Tester

/TSG2055W

WrZHE MY45010505 DBS201310587 DCV: £ (0. 0035%rdg+0. 0005%f
Digital Multimeter /2014-02-19 s) ;DCA: % (0. 05%rdg+0. 005%f
/34401A s)

5. (Mt s, IR
Place and environmental conditions of the test:
Mo AP ipiscng mE (20+5) °C +BXERE (40~T70) %

Place 2% (Electrics-magnetics Lab) Temperature R.H.

e L ARSI R R 2R A
2. REAYHIBRIAE, AHBEHIME.
Note: 1. The results relate only to the items tested.
2. This report shall not be reproduced except in full, without the written approval of our laboratory.
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[ Basic information FEA(Z &
Sample name Lithium ion Battery Type 785060
i AR BT RS R
Nominal voltage 37V Rated capacity 2500mAh
PRBR LR : WERE 9.25Wh
Limited charge voltage 42V Trade mark \
B il 7 L HL i e A
Shape Prismatic Size (LxWxT)
5%49.5%7,
FF it 730 £ JHLXWXT) Rl omm
Altitude simulation, Thermal test, Vibration, Shock, External short circuit,
Test item Impact/Crush, Overcharge, Forced discharge
W I R, b, R3h, Hlbehdr, SMERAEER, EYPEARE, o

FErE, SR

Test conclusion

Lithium ion Battery with the type 785060, which was submitted by
Hunan Sounddon New Energy Co., Ltd., has been tested according to the
Section 38.3 of Fifth Revised Edition Amendment 1 of the
Recommendations on the Transport of Dangerous Goods, Manual of Test
and Criteria (ST/SG/AC.10/11/Rev.5/Amend.1 Section 38.3).

1 1 P ST BEURAT PR ARG IR L 50 785060 HOAE B T Hih

&k

W 458 Al CRTERBYEHNEE RRAFEETN) $HETHRE
iE 1 5% 38.3 15 (ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.1) 34T
W
Test result: Pass
ML R A%

Remark
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II Photos of the Sample 5\ M H
Battery Hijh
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[II Abstract of test result ik 45 52 4% 2
Test contents
ik H %
NO. Test item Test reference Conclusion Remark
e | WBmE AT iR #&1E
Altitide UN Manual of Tesfs and Criteria,
1 iy pax:t HI sul{setftlon 383.4.1 Pass s
— UN XK FIbrAEFM, %3 % G
W, 38.3.4.1 ¥4y,
UN Manual of Tests and Criteria,
5 Thermal test part [II, subsection 38.3.4.2 Pass 4
bt UN A HbRAEF A, 583 % a
7, 38.3.4.2 ¥4
UN Manual of Tests and Criteria,
3 Vibration part [1], subsection 38.3.4.3 Pass o
PRz)) UN R MPRAEF M, 3 = =
i, 38.3.4.3 &4,
UN Manual of Tests and Criteria,
4 Shock part [I1, subsection 38.3.4.4 Pass o
Pk | UN RIS AbRAEFA, %3 & &
W, 38.3.4.4 #4y.
Btouial UN Manual of Tesjcs and Criteria,
5 S g par\t 11, sut.)fse.tftlon 38345 Pass .
S g UN R ABRAEF M, 283 & =)
1, 38.3.4.5 ¥4y,
UN Manual of Tests and Criteria,
Impact/Crush -
6 e . par‘t I, sul_).s‘etj‘tlon 38.3.4.6 Pass o
fin UN RGP HETF M, 263 & &
W, 38.3.4.6 #H5).
UN Manual of Tests and Criteria,
7 Overcharge part III, subsection 38.3.4.7 Pass o
i AR UN REFPRAETFA, 563 & &
W, 38.3.4.7 %4,
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Forded UN Manual of Tes.ts and Criteria,
g disthares paJ:t I, sut_)js.egtlon 38.3.4.8 Pass e
s | ON AP AT, 583 % G
1, 38.3.4.8 ¥4y

Procedure iH

Test T.1 to test T.5 must be conducted in sequence on the same cell or battery. Test T.6 and test T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries,

A ZIUFH AR 1] ) VRS et U AT ARG 1 BRI S0 e 6 ARG 8 F1 AT L i s oy
e 0T WRIEHE I, R 7 W IR 1 FIR 5 fFEBUR I i,

Batteries of 1"~14" are full charged after one cycle;

Lt 17~ 14"k — YRR i R 2

Batteries of 15"~18" are full charged after fifty cycles;

Wit 15"~18" 4 Fi A UCOR BRI LR

Component cells of 19°~23" are 50% charged after one cycle;

LS 1923 — RAIEFR G 50%78 iR

Component Cells of 24"~33" are full discharged after one cycle;

AU 24"~33" ) — I IFFR sE A TR A

Component Cells of 34°~43" are full discharged after fifty cycles,

RHLTS 34"~43" ) Fi- AR 5 e A TBOLR A

1 Altitude simulation &
1) Requirement B3k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states. :
W IR R LA R AT PO MR B LABGEEK, I ELAEAN R i ottt e ot
I B HLFRASI TR0 T PR 19 90% o 23K Py 6 P 77 T A3 T 5 A WA ) 1 S e o
2) Test procedure R4
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5) C.

A
CNAS L0730
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e ) L AS B T I AE 11.6kPa BREE D HYSUR FAEIRE D 6 /N, IR AEHSHI7E(20+5) C.

|
CNAS L0730

3) Datashowed intable 1 %3 % 1
Tablel %1
The state Pre-test After test Voltage after test /
of o R AE Wi R 5 Mass loss Voltage pre-test .
batteries o Mass Voltage Mass Voltage | FUHARL | W5 J5 AR L
GERIETN i HE J HL (%) AR
A (2) V) (g (V) (%)
1* | 50.763 4.20 50.752 4.20 0.02 100.0 Pass £
2" | 49.077 4.20 49.073 4.20 0.01 100.0 Pass 3%
Full 3" | 49913 4.19 49911 4.19 0.00 100.0 Pass &
charged | 4% | 49001 4.19 48.987 4.19 0.03 100.0 Pass £ f&
afies.one [ 5% [“sodaz. | Lsads. | 50A%0 | 319 0.02 100.0 Pass 2%
f{c;{ & 6" | 47.937 4.19 47.925 4.19 0.03 100.0 Pass &%
FEw| 7 | 48572 4.20 48.558 4.19 0.03 99.8 Pass &1
HIRZS 8* | 49200 4.20 49.186 4.19 0.03 99.8 Pass 7%
9" | 49.930 4.20 49918 4.19 0.02 99.8 Pass £1&
10" | 47.628 4.20 47.615 4.19 0.03 99.8 Pass &4
2 Thermal test #ppih
1) Requirement &5k

2)

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

WS S HL P E LA N BER: BAT  FFO . AR, B3, LUK, IF ELBANRM A s st
R FF B SR AME TR UG HT R 1 90% 0 TR v 6 i PR 5 TR AR FH T 5 4 FB AR 10 e i
Test procedure i ist Fst

Test cells and batteries are to be stored for at least six hours at a test temperature equal to (72+2) C,
followed by storage for at least six hours at a test temperature equal to (-40+2) 'C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
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temperature (20+5) °C. For large cells and batteries the duration of exposure to the test temperature extremes
should be at least 12 hours.

ik ) R AN R ML A IR E K (7242) CHISAT F B 6 AN, R ETSE Jy (-40+2) CHIZAMEF
BOIE 6 /. WG BEBRAE AR (LA BRI (R [ BE Y 30 204k, BEItRE 4T 10 K, R EHE
TR 1 LTS k9t P AE BRI I 0 (2045) 'C N FEIK 24 /. A T s A, 2R R i
BRI 12 /NS

3) Datashowed intable2 %% W% 2
Table2 #*2
The state Pre-test After test Voltage after test /
of N, AR iy RS Mass loss | Voltage pre-test S
batt.eries o Ma;s Voltage Ma;s Voltage | Fikfi’k | W46/ HEARK L
BER(ETN Joi i s Jr HLR (%) i HL R
& (g) ) @® V) (%)
1* | 50.752 4.20 50.715 4.15 0.07 98.8 Pass &%
2" | 49.073 4.20 49.050 4.15 0.05 98.8 Pass 4%
Full 3F | 49911 4.19 49.880 4.14 0.06 98.8 Pass %
charged | 4 | 48987 4.19 48.960 4.15 0.06 99.0 Pass &4
afier.pue s oF =1 sha3p 4.19 50.405 4.14 0.05 98.8 Pass %
c_ycf.; i 6" | 47.925 4.19 47.900 4.15 0.05 99.0 Pass £ 4%
HEWw| 7 | 48558 4.19 48.530 4.15 0.06 99.0 Pass £
HIRZS 8" | 49.186 4.19 49.152 4.14 0.07 98.8 Pass 1%
9" | 49.918 4.19 49.895 4.14 0.05 98.8 Pass &%
10° | 47615 4.19 47.585 4.14 0.06 98.8 Pass &%
3 Vibration #&%)
1) Requirement 3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery after testing
in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this

procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

G E LA R ER: WA TR, R, SR UK, JEESA R v it
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2)

3)

RO L R AN TR I0 AT W P 9 90% . LR APy X ey T I8 ) T 5 4 Tt e B T L e
Test procedure 40 35 F¢

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12kg
(cells and small batteries), and for batteries with a gross mass of more than 12kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained until the
frequency is increased to 200 Hz.

For large batteries: from 7 Hz a peak acceleration of | g, is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak

acceleration of 2 g, occurs (approximately 25 Hz). A peak acceleration of 2 g, is then maintained until the
frequency is increased to 200 Hz.

ASER I S B ARSI P & b, F HSA i, DU R R IR a8 TRapih— AN EiX
B AE 15 7380 N 58 RS BUR A THz 5] 200Hz FHRIF) THz B, X AMEER N 26 Wit iy =42
B]LEAZAT A HEAT 12 I CRIFTELN 3 /NI . AN [ A 401 20 1) 4 0
X T X BRI, TR T 12kg 9 it ol daats ClaSal /i) 5 o kT 12kg A Hith WA BiF
ARfd] o
AT RNt I THz #2 LA ANEIY 1g, 3465 18Hz, RIEAEEZE 0.8mm (3L 1.6mm) I
PRSI S NI Ky 8g, CKZIK S0HZ) . #RJ S8 LU0 s i Sy 8g, LFHFEES] 200HZ,
BT KM N THz 2 DA N 1g, FF4E3) 18Hz. RIGARE 0.8mm (It 1.6mm) RISz
DN BRI LN 2g, CREIN 25HZ). RJF i LU AN Yy 2g, b FFRE4E5] 200Hz.
Data showed in table 3  %4f& W.% 3

Table3 #3

The state Pre-test After test Voltage after test /

batteries jeg | Mass Voltage Mass Voltage | JREE#A | W5 B RARK Lhip
wiR | REE | wR | R | wE (%) LICHiS =

of NS AT L Mass loss | Voltage pre-test

Status

& (€9) V) (8 V) (%)

Full 1¥ 50.715 4.15 50.710 4.13 0.01 99.5 Pass &

charged | ¢ | 49050 4.15 49.045 4.13 0.01 99.5 Pass &
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after one | 3 | 49.880 4.14 49.875 4.12 0.01 99.5 Pass &1
cle | 4 | 48960 | 415 | 48956 | ar2 0.01 99.3 Pass 2
; iif f;i 5" | 50.405 4.14 50.400 4.11 0.01 99.3 Pass &
ks | 60 | 47.900 4.15 47.895 4.13 0.01 99.5 Pass %
7" | 48.530 4.15 48.521 4.12 0.02 99.3 Pass &%
8" | 49.152 4.14 49.145 4.11 0.01 99.3 Pass &4%
9" | 49.895 4.14 49.890 4.12 0.01 99.5 Pass 1%
10" | 47.585 4.14 47.580 4.12 0.01 99.5 Pass £

4 Shock HLbg A

1)

2)

Requirement %3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

MU S 2 LA BRI, FRO . R, . DA, IEEANRS G i ek
7T % W IR AMIE TR AT R 90%. FER A7 I T A ASIE T 5 b R A5 vt oy
.

Test procedure {48 Fe

Test cells and batteries shall be secured to the testing machine by means of rigid mount which will support
all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine shock of peak
acceleration of 150 g, and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks.

However, large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50g,
and pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.

G LUl et P R SRR AR s R A ST BT — e O BT 2T 45— S it
RLEATEEL NI SE A 150g, AW REGE 6 ZERDAO 1 IETL Bt o 45— v 50 o S8 2 15 977 103864 3
il AERITIHEAT 3 tksbity, BO Lok it S 3 AN IEAS R LT 18 Yenhiti.

AT T HL MR Ay VB I Iy SOg, RUIKIHRFAE 11 2280 00 LE AR Bkt . 45— S ok AL I
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7 IRIAEAT 3 Ukit, #6077 AT 3 Yrhity, HIMSaS kit BIE4E 3 A IEACRLE L UEAT 18 orbits

Ky W
CNAS L0730

3) Datashowed in table 4 %I W% 4
Table 4
The state Pre-test After test Voltage after test /
of O G I 48 5 Mass loss | Voltage pre-test S
batt‘eries e Mass Voltage Mass Voltage | JREHA | WRIJE HIEARK Liip
iR Jo it R g s HL e (%) A HL R
A& (2) Q%) (8) V) (%)
i* | 50710 4.13 50.705 4.11 0.01 99.5 Pass &%
2" | 49.045 4.13 49.038 4.12 0.01 99.8 Pass %
Full 3" | 49.875 4.12 49.870 4.10 0.01 99.5 Pass 4%
charged | 4" | 48956 4.12 48.950 4.11 0.01 99.8 Pass & f%
after one "¢ | 50400 | | 411 | 50395 | 409 0.01 99.5 Pass 2%
C_yc; i 6 | 47.895 4.13 47.890 4.11 0.01 99.5 Pass &%
REw| 7| 48521 4.12 48.515 4.10 0.01 99.5 Pass &%
HURZS 8" | 49.145 4.11 49.140 4.08 0.01 99.3 Pass &1
9" | 49.890 4.12 49.885 4.10 0.01 99.5 Pass £
10" | 47.580 4.12 47.575 4.10 0.01 99.5 Pass 1%

5 External short circuit &P 45 %

1

2)

Tk
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

ML i A2 U SR ARt AR LU IR T 6 /B A K AR, TEREEY. SRR
A#gid 170C.

Test procedure

Requirement

Bl e

The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches
(55+2) "C and then the cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at (55+2) "C. This short circuit condition is continued for at least one hour
after the cell or battery external case temperature has returned (55+2) C.

WS R A — MR B 1 (5542) "C RO A B8 AT kiR ot S BR ML M AT AT, S BB Bt BELAS
R 0.1 ohm. 5B 7] 2 /0 Db s s b 22 TR FE T S 300(5562) "CJF 1 /NI A 45 3
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3) Datashowed intable 5 {3 W.% 5
Table 5 #5
The state of batteries NO. External Peak temperature (C) Status
Ha it R 2 745 R EiRE (C) s
1* 55.7 Pass 1%
o 56.5 Pass &%
3 57.3 Pass &4
#
Full charged after one E 275 Pass £
cycle 57 58.5 Pass 1%
— IR i R 6" 55.6 Pass & 4%
& 7 57.5 Pass r#
g’ 57.6 Pass 2%
9 58.5 Pass 75 #%
10* 57.3 Pass &%

6 Impact/Crush EWrp i/ &

1) Requirement 3k
Cells and component cells meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly and no fire during the test and within six hours after the test.
ML R M AN I L LA R BESR s ZE R R BORIRJT 6 /N AR Ky T RA . % T g P it
170°C.

2) Test procedure-Impact (applicable to cylindrical cells greater than 20 mm in diameter) R —EY)
shiti GEM T HEARAT 20mm AR Bth)
The test sample cell or component cell is to be placed on a flat surface. A (15.8 +0.1) mm diameter, at least 6
cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A (9.1 £ 0.1) kg mass is to be dropped from a height of (61 £ 2.5) cm
at the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding
track of channel with minimal drag on the falling mass. The vertical track of channel used to guide the
falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the (15.8 + 0.1) mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
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3)

4)

TR M AN A Rl M TSR B — P T b — 4R 0(15.8 +0.1) mm MK EHT 6cm 58 LG
AT R I B TR PO AN BB RE S, —8 (9.1 20.1) kg AEHEM (61+2.5cm) kb
BT 2R L IR A S A b . TR TR th— A YA R e S L g A /N 3 T A0 0 e
AR IR LA | 996 R AT 5 2K P SR 4 90 BEFEF .
3 ST PRV AR A 2 L P10 26 TSP AT MR 2 L, ke KA 2 7 T M A ) o b e T L
AT . AR R 52— kit

Test procedure-Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than
20mm in diameter) AR —HFIE GEM TR, 2R, UL SR E A AR 20mm 1 BE b
)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.
(a) The applied force reaches (1340.78) kN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the cell is
deformed by at least 50%of its original thickness, the pressure shall be released.
A prismatic of pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells of component cells that have not previously been
subjected to other tests.
R — GRS ol 2 8 T TS WA ST (AT P e 0 157 LA 08 1 7 34T, HI 2 e fik ek 85 Ay
L.Sem/s, HFRAFFLESATHBIBLLL F =R 2 —.

(a) Nt ) B34 3 (13+0.78) kN;

(b) WA FEEZE D 100 mV; 5%

(c) HISHERETE 50%LL L.
SE T AN IR chL SN N A5 8 ) — TR MG R, 0470 ek o5 1 P-4 8 T i VBRI Tt A5 R A 0 3 1 77
[r) it s
T SR S AT — VO R, IR R LI 82 6 AN AR Y FH M AT 3
At i £ L AR A e ot

Data showed in table 6 %1 . % 6
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Table6 #* 6
The state of cells NO. External Peak temperature (C) Status
HUER 2 5 2% THT I 780 Uk 45k
19 28.6 ' Pass £ 1%
0
50% chaze? after 20" 284 Pass & 4%
one cycle ¥
, 21 28.5 Pass &
— WA 50%7 ; i
res 22 28.4 Pass &%
A
23 28.5 Pass 1%

7 Overcharge iI75H

D

2)

Requirement %3k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

FT7S L L I AL LU N SR RIS R BRI R AR, R K

Test procedure {48 i F4!

The charge current shall be twice the manufacturer’s recommended maximum continuous charge current.

The minimum voltage of the test shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not more than 18 V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) When the manufacturer’s recommended charge voltage is more than 18 V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.

Test shall be conducted at ambient temperature. The duration of the test shall be 24 hours.

75t LA o 365 TR A AL P BB M 8 7 s G M A, VR B/ Fe e R

(a) B EB AR 18 V, W50 FR I8 /M U 76 PR O£ K 22 V o A8/
o

(b) AR A 7S L L 18V, R L R B /MEL Rk A TS LB R 1.2 5.

WA AT SR RE FREAT . IRIORRLET A 24 /B,

3) Datashowed intable 7 %48 W% 7

Table7 #7
The state of batteries NO. Status
Ha R A 755 4518
Full charged after one 11" Pass &%
cycle 12* Pass &%
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— A ) i R 13" Pass &%
& 14* Pass &%
#
Full charged after = Pass &
fifty cycles. 16" Pass 1%
FA KGR B Pass 4%
R 18" Pass £4%

8 Forced discharge 58 il s

1) Requirement %3k
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.
— KR TS HUS R UL FEER: R SEIRR-L R AR, Aok

2) Test procedure 3%
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in ampere).
RS NAERBRRIE F 5—& 12V ER SR TR, R s 900G i e s T A
I ZXHE 85 K 78 o L
LR /IS 249 /) £ v BEL 57 80 O A V30 5090 52 K/ 8 e o AR S e ) B )
SF T HUE AR E A BB ASE R WA TR A CBRLT A).

3) Datashowed intable 8 ¥4 L% 8

Table 8
The state of cells NO. Status
HLEIR A 5 2518
Fully discharged after 24" Pass &%
°“§/°>1’g; =S 25" Pass 244
—x \ G SEA = =
ks 26 Pass 1%
27" Pass &%
28" Pass & #%
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29" Pass £ 4%
30" Pass £
31" Pass 1%
32" Pass &%
33" Pass &%
34" Pass 4%
35" Pass 7%
36" Pass 1%
Fully discharged after 37" Pass £ ##%
fifty cycles 38’ Pass &%
50 KAEH 5 5E 4T 39* Pass 2%
AR 40" Pass £ 1%
41" Pass &%
42" Pass 5%
43" Pass £




